
DRE6032
    Glute Ham Developer



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description QTY Item 
No.

Description QTY

1 Left floor rack 1 32 Plug □30×70 2

2 Right floor rack 1 33 Plug φ32 4

3 Long connection frame 1 34 Grip φ26×70 1

4 Short connection rack 1 35 Grip STφ30×φ22×102 1

5 Column support 1 36 Leg Pad 431×279×221 2

6 Support frame 1 37 Roller 4

7 Handle 1 38 Gas Spring QD18-408-20KG 1

8 Foam adjustable Frame 1 39 Socket Set Screw M5×6 2

9 Foam Foot Frame 1 40 Hex Nut M6 4

10 Swing adjustment frame 1 41 Button Head Cap Screw M6×12 4

11 Adjusting handle 1 42 Flat Head Cap Screw M6×30 1

12 swing frame 1 43 Nylon Lock Nut M8 5

13 Elastic locking pin 1 44 Socket Head Cap Screw M8×45 1

14 Handle pin shaft φ18.2×M10×82 1 45 Socket Head Cap Screw M8×25 1

46 Socket Head Cap Screw M8×20 216 Foot Plate 350×210×34×4 2

47 Flat Washer φ9×φ16×1.6 517 locking

 

nut M20×1.5×18 1

18 spring φ1..2×φ13×38 1 49 Socket Head Cap Screw M10×25 16

19 Foam frame axis φ25.4×φ12.5×72 4 50 Hex Head Bolt M10×30 8

20 Lining plate R191×R159×1.5 1 51 Flat Head Cap Sc

c

rew M10×70 4

21 Aluminum End Cap φ54×φ12.5×10.6 4 52 Flat Head C 

C

ap Screw M10×30 4

22 Aluminium Cap φ32.5×φ26×19 1 53 Flat Head Cap Screw M10×30 4

23 Aluminum Ring φ40×φ26.8×19 1 54 Spring Washer φ10 16

24 Bushing  Φ38×Φ25.4×18 8 55 Flat Washer φ11×φ20×2 28

25 Floor mat φ82×18.5 4

26 Plug φ94.5×41 1

57 Nylon Lock Nut M10 4

27 End Cap φ109.9×φ38.7×39.8 8

58 Flat Washer φ24×φ13×1.5 8

28 Grip DTφ38×φ32×165 2

59 Hexagonal    Head Bolt M12×110 4

29 Plug RT50×100 12

60 Nylon Lock Nut M12 4

30 Plastic Tube Guide RT50×100-□30×70 4

61 Serial Number Plate 52×20×0.5 1

31 Bumper φ32×φ25.4×28 2

62 Pop Rivet φ4×8 2



6

Exploded View

13

40

30

42

22

35

23

39

41

5321
27

37

27

2737
27

21
53

28

29

50

55

49
54

55
49

54
55

50

55

36

29

8

32

40
30

38
41

9

24

19

24

59
58

17
18

59
58

29

60

58

44
47

11

34

14

10
58

60

43

47
5

49

54

55

7

49

55

54

24

19

43

2431

46
24

46
47

43

6

49

54

55

29
51

16

2

29

29 57
55

57

55 52

25

29

25

52

52

25

29

1

4

49
54

55

49

54

55

3

49
5455

49

55
54

29

57
55

51

16

29

25

52

29

45



7



8



9

STEP 1
Note：Hand Tighten Bolts and Nylon Lock Nuts.

2

1

49

54

55

49

54

55

4

3

Item No. Description QTY Item No. Description QTY

1 Left floor rack 1 49 Socket Head Cap Screw M10×25 8

2 Right floor rack 1 54 Spring Washer φ10 8

3 Long connection frame 1 55 Flat Washer φ11×φ20×2 8

4 Short connection rack 1



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

5 Column support 1 49 Socket Head Cap Screw M10×25 8

6 Support frame 1 54 Spring Washer φ10 8

7 Handle 1 55 Flat Washer φ11×φ20×2 8

7

5

49

54

55

49

54

55

49
49

54

55

54 55

6



11

STEP 3
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

8 Foam adjustable Frame 1 38 Gas Spring QD18-408-20KG 1

9 Foam Foot Frame 1 58 Flat Washer φ24×φ13×1.5 6

59 Hexagonal  Head Bolt M12×110 312 swing frame 1

60 Nylon Lock Nut M12 3

59

58

60

58

59

12

58

38 8

9



12

STEP 4
Note：Wrench Tighten Screws.

50

55

55

50

16

51
37

37

36

57

55
57

55

Item No. Description QTY Item No. Description QTY

16 Foot Plate 350×210×34×4 2 51 Flat Head Cap Screw M10×70 4

36 Leg Pad 431×279×221 2 55 Flat Washer φ11×φ20×2 12

37 Roller 4 57 Nylon Lock Nut M10 4

50 Hex Head Bolt M10×20 8



13



14



15




